STCE3140

1965-1970 HARDTOP ONLY SUB FRAME (

PARTS LIST -
(l} l‘l Sub Frﬁ“l[‘ ( 'onnector (')R]l Snb Frame ( N‘tnr

(4) 3/8-16 x 3" Bolt (4) 3/8-16 1,0ck Nuf
(2) 3/8-16 x 1 V4" Bolt (2) 3/8" Lock Washer
(2)1/2-13 x 7" Bolt (2)1/2-13 Nut

1) Lift vehicle and place jack stands in the appropriate position a5 to allow the tires to hang
freely . |
7) At the real of the sub frame, trim the triangular shaped metal Hlanges back to the width of
the sub frame. See Fig A.
3) Remove the stock front leaf spring eye bolt. Iinstall rear of the sub frame connector as shown
" and insert the ¥%-13x7” bolt through the connector bracket, rear sub frame and the leaf
spring eye. Install the 2" lock nut WITHOUT fully tightening at this time.
4) Place 3/8” lock washer on the short 3/8” bolt and push through the connector bracket.
" Thread the bolt into the threaded hole in the rear of the subframe. See Fig B. Tighten the

3/8” bolt and tighten the 2" nut from the previous step.
5) With the rear of the sub frame connector bolted to the rear sub frame, t‘he front of the
connector’s pocket should be over the rear of the front sub frame See KFig C |
6) Jack up the rear end assembly and support with jack stands so that the w.venght of the car is
supported by the rear end assembly in the rear and the front sub frame in the front.

7) Using the holes in the front sub frame connector’s pocket as a guide. Drill two 13/327 holes
through the side of the front sub frame. Secure the front of the connector to the front sub
frame with the supplied 3/8 x 3 '4” bolt and lock nut.

4
i ——

Figures & illustrations

i B R el s
P SR

at— A e, T - =

" Figure A

Rear of Front Subframe
Y, N
/ b
| £ D\
O here

' ack t
L__Trim shaded area b

I —M
S _— e

- o et
=

Figure B

_— ! . 3/8-16 x 1" bolt
Z\/‘Cﬂ
1/2-20 x 7" bolt

W
Flgure C
f Front Sublrame Floor Pan -

LR

L&
4 ] W—-——

Nole: Passenger
side installation

is Mirror image of Connector
Oriver's slde e

Driver's Side




